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THE muumns TEST RESULTS ARE ATTACHED FOR REVIEW i
Description of Test Mechanical& Chemical Tests for BEDODWH Rebar :
7 Specimens OF Rebar DIA 10 (EZ-ELDEKHELA COMPANY)
7 Specimens OF Rebar DIA 12 (EGYPTIAN STEEL COMPANY)
7 Specimens OF Rebar DIA 16 (EGYPTIAN STEEL COMPANY)
Location of Test Unwersity of Alexandria -Faculty of Engineering Laboratory.

tem | Specification | Test Requirement | Test Result Attachment | Remarks
1 18 SPECIMENS OF Rebar
DIA (10, 12816) MESRANEN 3
2 3 SPECIMENS OF Rebar
DIA (10, 12816) CHEMICAL 9
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Aldexandria University

Faculty of Engineering

Engincering Center for Community Development

Properties and strength of Material Lab.
Structural Engineering Dept
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Alexandria University
Faculty of Engineering
Engineering Center for Community Development

Properties and strength of Material Lab.
Structural Engineering Dept
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Location Name Contractor Company Designer Company
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El-Shrief Batch Plant Lab MAGDY BEKHET . ARCHITECTS
Issued by Name Sign Date Designation
Contractor Abanoub Victor W‘
Contractor MB-MT-KK-TRF-DC-0012 '
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Name Sign | WET 0D | MM | W | HH | MM
Received by ER TRF

A ddwess| 2 (11 _[24]13]e]

___,..-"'
NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Reinforced Concrete Raft Cubes of Part 2 of
culvert 50 sta. (557+857) 3 days.

Location of Test El-Shrief Batch Plant Laboratory.

Item Specification Test Requirement | Test Result Attachment | Remarks
1 )

2

3

4

5

Comments by: Comments by:
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APPROVAL STATUS
Organisation Name Sign = Date A-AWC-R
Contractor Abanoub Victor ‘:f% A
Designer A
GA.RE -
]
Employers v = 5 .
Representative /—j' yﬁ-";j 2 _ SO/ \) 2 & A
* alignment [ Bridges: Cubvert Only //"’ A= Approved: AWCs Approved with Comments; R= Rejected
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Green Line
Location Name Contractor Company Designer Company 5
NOOR CONSULTANTS ENGIN EERS &
El-Shrief Batch Plant Lab MAESD‘I’ BEKHET ARCHITECTS
Issued by Name Sign 7 Date Designation
Contractor Abanoub Victor
Contractor MB-MT-KK-TRF-DC-0013
Reference
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Received by ER e TRF
A Ddess ﬂu‘/ 1811 124|136
T

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Reinforced Concrete Raft Cubes of Part 3 of
culvert 50 sta. (557+857) 2. 2%days.

Location of Test El-Shrief Batch Plant Laboratary.

Item Specification Test Requirement | Test Result Attachment | Remarks
1 f

2

3

4

5

Comments by: Comments by:
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Designer A
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/
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* Alignment / Bridges: Culvert Only = A= Approved; AWCs Approved with Comments; R= Rejected
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Technica t About Compression Strength
ICIient Name T i
|Pruject Name Express Train Project
Casting Element Vdaddldow my
Casting Date 18/11/2023
Report Date 16/12/2023
(Cement Content 425 (OPC)
Strength 400 [Kg/cm2
V

Average || Average
Strength || strength
Vo

Denisty Load | strength
(gmiem3) | (KN) [ (Kg/em2)

Age Weight
Cast Date (|Testing Dat
‘4 (days) (gm) N (Kg/em2)
8

8231 2.44 976 442 Y-
",.r""
18/11/2023 || 16/12/2023 2 8052 2.39 950 43p_ - 443
8117 2.41 1010 435/

* The required strength to be achieved at the age of 28 days is 400 kg/cm2,
* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989,

* Samples were taken in the presence of the contractor engineer and consultant. 0 / '§
L2 g & CE-

4 %' e
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Location Name Contractor Company Designer Company

} NOOR CONSULTANTS ENGINEERS &

El-Shrief Batch Plant Lab MAGDY BEKHET ARCHITECTS
Issued by Name Sign p: Date Designation
Contractor Abanoub Victor %’
Contractor MB-MT-KK-TRF-DC-0019
Reference

Name Sign L DO | MM | ¥Y HH | Mm
Received by ER R
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NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Compressive Strength of Reinforced Concrete Raft Cubes of Part 1 of
culvert 50 sta. (557+857)Z,2fdays.

Location of Test El-Shrief Batch Plant Laboratory.

Item Specification Test Requirement | Test Result Attachment | Remarks
1

2

3

4

5

Comments by: Comments by:
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APPROVAL STATUS
| Organisation | Name Sign - Date A-AWC-R
Contractor Abanoub Victor W A
Designer A
GARB *
|
Employers W
Representative /'7 —2(/"3.5 ¥ o/\ /LK A
* alignment / Bridges; Cubvert Only /’?' i A= Approved; AWC= Approved with Comments; R= fiejected
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Technical Report About Compression Strength

Client Name Ll (sl
Project Name Express Train Project

Casting Element Y Jadddid 00 2y

26/11/2023

03/12/2023 _II
Cement Content 425 (OPC)
Stre;_g_th : 400 I{g=r' cm2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

e o
& Average | Average
Set i ; Age | Weight ||Denisty | Load [[strength
D Casting Date | Testing Date @day9) | @m) |@wemd] @™ |kgem2) Stre:lit:l stn:;gth
1 8235 2.44 880 399
2 26/11/2023 03/12/2023 7 8233 2.44 884 400 405 101
r 1 -
3 8382 || 248 || 921 4177 |
L 1. I dL 1L 1L
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.
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T Report About Compression Strength

Client Name Cudy (siaa

Express Train Project

\ Jualidlid 00 Ay p
26/11/2023
24/12/2023
Cement Content ﬂ 425 (OPC)

|Strength | 400 |l(g fem2 _

[ w Average || Average 1
Age eight || Denisty | Load ilstrengﬂ]
Testing Date St st
U T (days) | (@m) | (gmrems) ‘ (KN) | (Kg/em2) {K'“':ﬁz . Tﬁ;ﬂth |

8395 2.49 1096 l

11
24/12/2023 28 8507 2.52 1051 486 121

II 8163 “ 2.42 1070

* The required strength to be achieved at the age of 28 days is 400 kg/cma2.

26/11/2023

* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

l

2 L
* Samples were taken in the presence of the contractor engineer and consultant. - . ¥, [ {




SUBMISSION \ ww
of TEST e VTR ﬂﬂﬂﬂil:r:_.:r-fz
(GARS)

RESULTS ==

hw:.‘r.rn B nHAkER

Green Line
Location Name Contractor Company Designer Company
CONCRETE TEAM Batch Plant Lab | MAGDY BEKHET ::gj;ac’::”mm ENGINEERS &
Issued by Name Sign 4 Date Designation
Contractor Abanoub Victor Cj‘-‘-ﬁL‘
Contractor MB-MT-KKE-TRF-DC-0022
Reference
. Name Sign § o ey DO [ MM | Y | HH | MM
Received by ER ' TRF - E
; A 2eloss ﬁ/{V 20 |\ | 24| s |

ol
NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Walls Cubes of Part 3 of culvert 50 sta. (557+857)
at 7 days.
Location of Test . CONCRETE TEAM Batch Plant Laboratory.
|
L
Item | Specification ____| Test Requirement | Test Result Attachment | Remarks
1
2
3
- .
5
Comments by: b Comments by: b/l

- 7-:!:.5_'-} kt"'f;.éf J}f‘s e 4 4"'1/.-:’!/’! « HF'(/ =20 /—fj*"?"’" ot %J(/Lf(/'
Unde,r Lespa, ;5;‘,{;:‘3’;‘7(} 7 orrtactre & (af.

o ﬂ:/'z_}nf/ (-I/yf)gf_ﬂpfc?"-’/ Sa ko ‘e f.r"'d( 7[.;} K &/{-f/f-f.f 74’/7’

APPROVAL STATUS
| Organisation | Name sign Date A-AWC-R
Contractor Abanoub Victor ﬂ'—‘—%z— ' A
Designer A
GARB * :
- i -l
Employers ~ Jgh— | _ 5
Representative /- ,:f_;;‘:_s N so-\ /2 ‘q
“Alignment / Bridges: Culvert Only L - A= Approved; AWC= Approved with Comments; R= Rejected
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Reference: POR.001/2016

Project : Express Electric Train Culverts-section 7 File No. : 0235
Client MAGDY BEKHEET Date : 10/01/2024

Location:Matrouh Sample: Cube(16x15x15 cm)

[+] ssive Strength

of Cubical Concrete cimen
Bs 1881, Part 4,1983

Mix Description : C40 -400 kgiem*2 Area Loaded : 225 Cm~2
Castingby:  Concrele Team Curing by: Concrete Team
Date of Casting : 3-Jan-2024 Type of Curing : Sub in Water .
Element:RC for walls Culvert No. 50 walls -part 3 (585+857)
Cubic| Weight Date Ageof | Comb | Comb Average
Ident Of of Cubic | Strength | Strength Stress
No. | Sample Testing (Days ) | (kN/cm2) (kg/lem2) (kg/em2)
1 8134 10-Jan-2024 7 815 E—Eﬂ'agly i
2 | 8150 | 10-Jan-2024 7 79 | 388.028 364.8
L
3 8100 10-Jan-2024 T 810 SHT.GE;/
Note:
The concrete specimens have been cured according to (ASTM C31)
QC/OA Departmen| Name Signature : Witness by:
Tested by: Name: E :.M?hﬂ . §aln .
Signat




SUBMISSION

of TEST
RESULTS

A A

m SYSTIA == Sviaxen

Green Line
Location Name Contractor Company Designer Company
NOOR CONSULTANTS ENGINEERS &
CONCRETE TEAM Batch Plant Lab | MAGDY BEKHET ARCHITECTS
Issued by Name Sign pi Date Designation
Contractor Abanoub Victor q-%—
Contractor MB-MT-KK-TRF-DC-0023
Reference i
Name Sign ‘,""‘-__—JJ__-;:F""_._F DO | MM | ¥ | HH | MM

Received by ER = "o TRF

¥, = FT 22 pyjle jev

=

NB:Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test

Compressive Strength of Walls Cubes of Part 3 of culvert 50 sta, (557+857)
at 28 days.

Location of Test

CONCRETE TEAM Batch Plant Laboratory.

Item Specification Test Requirement | Test Result Attachment | Remarks
i

2 - ¥

3

: s

5

Comments by: ¥o= Comments by:

H%Vﬂf/gmdhfn
)5 P00 St bi ':j '

:Jﬂ’llxcﬁf c”/d,f .{f [CI I

APPROVAL STATUS
Organisation Name Sign V. 7 Date A-AWC-R
Contractor Abanoub Victor A
Designer A
GARB *
1

Employers ; ; A
Representative S ] el %5 Fif2 &

* alignment / Bridges: Culvert Only A= Approved, AWC= Approved with Comments; R= Rejectad

/’7

File: TRF Test Result 28 days

Page 10f1
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Reference: POR.001/2016

Project : Express Electric Trein File No. : 0235

Client MAGDY BEKHEET CONSTRUCTION Date : 31/01/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881, Part 4 ,1983

Area Loaded ;: 225 Cm*"2

Mix Description : C40 - 400 kg/cm*"2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting :03-Jan-2024 Type of Curing : Sub in Water .

Element:Walls Part 3 for Culvert No :50 Station ( 557 + 857)
)

Cubic| Weight Date Age of Comb Comb Average
Ident Of Of Cubic | Strength | Strength Stress
No. | Sample Testing (Days ) [(kN/cm2)|(kg/cm2) (kg/cm2)
1 8370 31-Jan-2024 28 900 40788
2 8440 31-Jan-2024 28 990 448,668 426.0
3 8350 31-Jan-2024 28 930 421 éj’g/ d
Note:

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen{Name Signature Witness by:

, Name? | Eig’ Mohamed:Saiah
Lo — A W
(5=
Zﬁcﬂ,,_,,f”f g ®)
— | '_\S



SUBMISSION

i 2

of TEST -
RESULTS SUSTIA [ ahaken
Green Line
Location Name Contractor Company Designer Company
s if p NOOR COMSULTANTS ENGIN EERS &
El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTS
Name Sign i Date Designation
Issued by
Contractor Abanoub Victor o,_...éé 7‘36? %@5 Ep?
Contractor MB-MT-KK-TRF-DC-0026
Reference
Name Sign /]_{/ DD | MM | ¥Y | HH | MM
Received by ER 2 TRF | .
A - drss 4"’/ 30|\ |2a4|\s|0b

—
NB: Package 1 Only (Package 2 via Aconex)

| THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Compressive Strength of Walls Cubes of Part 1 of culvert 50 sta. (557+857)

Description of Test
at 7 days.
 Location of Test El-Shreif Batch Plant Laboratory.
! &
_Item | Specification Test Requirement | Test Result Attichment | Remarks
1
5 -
- o
| 4
: -
Comments by: Commentsby: | -

“ }_-r-"'.f"'f' Iﬁ"ﬁc; /7s & T ;.7&/,
Uz'?.;j-a’r' W'?)cﬁyj ffr.c"sf'ff'?/

v[:’}'ﬁaj éff’éﬁﬁcb/ 5&1'{7/‘

V s ,.f_..a/ e /._/.Mf #ﬂar/uc/
:’/ (&:‘1‘;;?&,{;7{&/‘55 /d‘k.

Kﬁ?‘éf’ﬂ/ Lo 25 a/cy; /F’J7/

APPROVAL STATUS
Organisation | Name Sign Date A-AWC-R
Contractor Abanoub Victor W A
Designer A
GARB *
o
, cmployers /.
| Representative A . :zo/ IS /5;""’& 2oy R /_‘_ A

* Aleruent / Bridges: Culvert Only

=

A= Approved; AWC= Appro. 2d with Comments; R= Rejected

File: TRF Test Result 7 days - Copy - Copy - Copy

Page 10f1
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echnical Report About Compression St t

Client Name L=
Project Name Express Train Project
Casting Element (AoY+00Y) ) Juali kil ga 04 &y
Casting Date 26/12/2023
Report Date 02/01/2024
Cement Content 425 (OPC)
’Strength i| 400 ,’Kg fem2
Y
I ; [ Average Trernge
Casting Date || Testing Date S | Ve ' Strength || strength
(days) | (gm) em2) %
8300
26/12/2023 02/01/2024 7 R174 £ 398 100
B711
= u - -

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.

N N .

A~

Q.C Manager =
EHM Ibrahim



SUBMISSION

of TEST 5
RESULTS | SWSTIA R SMAKER
Green Line
Location Name Contractor Company Designer Company
El-Shrief Batch Plant Lab MAGDY BEKHET NOGH CONSLRE.TANTS ENQIIEERS &
ARCHITECTS
Issued by Name Sign / Date Designation
Contractor Abanoub Victor %%
Contractor MB-MT-KK-TRF-DC-0028
Reference
Name Sign | — o0 | MM | ¥YY | HH | MM
Received by ER J_ﬂ_«i.‘*‘"’_ TRF | . _ i
A - Dliess 7 20|\ |24 \s j0g

o

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Dascription of Test

Compressive Strength of Reinforced Concrete Cubes of Raft of Part 2 of

culvert 50 sta. (557+857) at 28 days.

| 1 acation of Test El-Shrief Batch Plant Laboratory.
I’ “cm [ Specification Test Requirement | Test Result Attachr=1t | Remarks
i ]
b ;
| T
Is -

Comments by: Comments by: '!

e /_:;"'_5';} b= Sa 1"7!___5_ & ‘77’)
rider sesponsih ity

;r--,vf".g:/ P /L'J.,-rf/ 0'717{5?{/4_(.::/
7/ londractor S lah-

APPROVAL STATUS
Organisation Name Sign g Date A-AWC-R
Contractor Abanoub Victor A
Designer A
GARB *
Erialnyers I‘,—--—-""" . -
Representative ;-j » oo ye S A V"J 207\ / ) 4 A

* Alignma=n, ; Bridges: Culvert Only

-

—

F

A= Approved; AWC= Approved v..ch Comments; R= Rejected

File: TRF Test Result 28 days

Page 1of1
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Concrete Team 5 5aladl Al 34
ITor Reads Mix

=3

{eference; POR.001/2016

Project : Express Electric Trein File No. : 0235
Client MAGDY BEKHEET CONSTRUCTION Date : 31/01/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881 , Part 4 ,1983

Area Loaded : 225 Cm#2

Mix Description : C40 - 400 kg/cm”2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting :03-Jan-2024 ' Type of Curing : Sub in Water .

Element:Walls Part 3 for Culvert No :50 Station ( 557 + 857)
)

Cubic| Weight Date Age of Comb Comb Average
|dent Of of Cubic | Strength | Strength Stress
No. | Sample Testing (Days ) |(kN/cm2)|(kg/lcm2) (kg/cm2)
1 8370 31-Jan-2024 28 900 407.88|
2 8440 31-Jan-2024 28 990 448.668 | 426.0
3 8350 31-Jan-2024 28 930 421.476 |~ '
Note:

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen{Name Signature Witness by:

S .: =
Tested by: %fiﬁ E - ~ iﬂﬁf - ”Engﬂ Mohamed Salafhl
[ (O “|Signature: 4["_— SC{L( f

— i
é\u | .£»|{Hl & s

R

£



SUBMISSION &A
Of TEST |t E NI e
RESULTS == (o TVSTrA GE SuAkeh
Green Line
Location Name Contractor Company Designer Company
: . NOOR CONSULTANTS ENGIMEERS &
El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTS
Issued by Name Sign RN Date Designation
Contractor Abanoub Victor ﬁ—l—%’l‘ 'E_ gﬁgf @
Contractor MEB-MT-KK-TRF-DC-0031 o
Reference
' Name Sign | 00 [ MM [ ¥ | HH | MM
Received by ER / TRF
A2das| 77 O [ afis]z

=
NB: Ratkage 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Slab Cubes of Part3 of Culvert 50 KP(557+857
at 7 days.

Location of Test El-Shreif Batch Plant Laboratory.

Item | Specification Test Requirement | Test Rasul: Attachment | Remarks

1

% B

3

4

5

Comments by: Comments by:

ﬁ?‘:‘;i 7’ Y /}‘J ef £ cyi;.,i.r = r""/ 4"#’?/94""'/’ J/ﬂﬂft{ﬁﬂ{
L ole, reSP o cf L' !,‘7‘; 7/ (o tracta & /c:r/:)
+ I~ ' ,ﬁf .{:L}g/g“ﬂyaﬂ’ Fué;’fc.fg:?;/ o 728 a/eyf 7/&;7’.

APPROVAL STATUS
Organisation Name Sign il g Date A-AWC-R
Contractor Abanoub Victor 3'—'%'(_ A
Designer A

GARB *

Employers /) ,:zafpfsf /‘)Jf"# _'\“;_ Je T4 A

Representative
* Alignment / Bridges: Culvert Only / A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result 7 days Page 1of1
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Technical Report About Compression Strength

ECIient Name Cuds (sl

|Prnject Name

Express Train Project

Casting Element ¥ Juald (a2 00 Ay
Casting Date 29/01/2024
Report Date 05/02/2024
Cement Content 425 (OPC)
Strength 400 Kg /cm2
COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm
I T Average [|Average
SI': Casting Date | Testing Date (:ages] “';Eig!;t ?z::ig} :‘Ig;':; Strength | strength
e e B ey (Kgem2) | %
I 8297 || 246 | 723 i
2 29/01/2024 05/02/2024 7 8010 2.37 746 349 87
3 8015 2.37 839
Notes:
* The required strength to be achieved at the age of 28 days is 400 kg/em2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1289.
* Samples were taken in the presence of the contractor engineer and consultant.
~—
Q'C - .h‘} v
Eng.M I ¥ him
—r \L‘G'!'??
| Cpntrting E‘b“"’_‘m
Rl

St oty e



SUBMISSION

."""-"‘::;
o
SYSTrn QIS SHANER

of TEST [ mw oy [
RESULTS =
Green Line
Location Name Contractor Company Designer Company
NOOR CONSULTANTS ENGINEERS &
El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTS
Issued by Name Sign y Date Designation
Contractor Abanoub Victor ‘7—% '“‘]’5:;2 : q%g Hz%
Contractor MB-MT-KK-TRF-DC-0032 -
Reference " e
Name Sign : 1_’/_..;-——-" oD | MM HH | MM
Recelved by ER TRF -
x-'j",ZszrJ %Tﬁ L[ Ra[\5)3)
HWI@:& 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test

| at 7 days.

Compressive Strength of Wingwalls Cubes of Part1 of Culvert 50 KP{557+857)

Location of Test

Ttt—ﬁhr&lf Batch Plant Laboratory.

Lf'u(“/r”*

f"_.:'/) or/ U

/o f
Lff]

. ]
Item | Specification B Test Requirement | Test Result Attachment | Remarks 5%
1 |
: 7 "
; -
: » "
z -
Comments by: Comments by:
A 3 J o Tl F(?L.S“ U cyﬂ}.f‘.ﬂ gy tﬁ-f’f/ s /-JJO- e 7 e« (A, cﬁ{

y/‘é"ff ff-e?f/ﬁ'z' 4_(): é’r’/_ﬂ,

¥ --'pzlﬂ\/ {."*///Jd‘f{'/ -“’QLF (':%gf(/ 7lﬂ JJ {,/L,r-'yf /é;:;‘)f
]
APPROVAL STATUS
Organisation Name Sign - Date A-AWC-R
Contractor Abanoub Victor A
Designer A
GARB * g
Empl e i 1 o 1
mployers P, ——
Representative /l P f-';-"'f_FS _ar? \2/2/ 1 &K p‘
* Alignment / Bridges: Culvert Only = A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result 7 days

Page 1of 1
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a bout Compression Stren

] Client Name [ CHSs St

Project Name Express Train Project "
|Casting Element n V Jeald wing walls i 04 & 5

Casting Date 29/01/2024 I
Report Date Uﬁfp2f2024 |
iCement Content 425 (OPC)

Strength 400 Kg /em2 |

T T T = T - =
; Average || Average
Set - : Age || Weight || Denisty | Load [ strength
D Casting Date || Testing Date @days) | @m) [owemn| V) |(kgem2) Stre:g:;l .'itr::gth
I B000 237 753 34)
2 29/01/2024 05/02/2024 * 8010 2.37 800 362 i6l 90
3 8035 [ 238 | 841 3817
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989,

* Samples were taken in the presence of the contractor engineer and consuitant.




. SUBMISSION - ) |
of TEST ke 1 00w m —

H E5 U LTS *:v:trn. Oe=== sHAaK&n

Green Line

Location Name Contractor Company Designer Company
: NOOR COMSULTANTS ENGIMEERS &
El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTE
Name Sign W Date Designation
Issued by s =
Contractor Abanoub Victor Qﬁ——% 7554(- ﬂ'ﬁtﬁ? [?ﬁ
Contractor MB-MT-KK-TRF-DC-0033
Reference
Mame i Sign g oo [ MM | Y | HH | MM
Received by ER TRF . ;
A-ddwss| 77" ™[ [26[CB

-
NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Walls Cubes of Part 1 of culvert 50 sta. (557+857)
at 28 days.
Location o Test El-Shreif Batch Plant Laboratory.
ltem ‘Specification Test Requirerent | Test Result Attachment _lﬁﬁiarks
1
. r o
(]
3 _f
4 | '
s
Comments by: Comments by:

;2 f("_s"’ Losu (ks o.c cf?// ra e as /g'?.f?.r" a?‘/au{,fo/
u:tc/é’f' J«ffﬁﬁf?.ff ,br ff' C/ f@;-}'ﬂﬁr%ﬂf d’(&/ﬁ

APPROVAL STATUS

Organisation MName Sign S Date A-AWC-R
Contractor Abanoub Victor A
Designer A
GARB *
Employers — i gl .
Representativa A& O 101"‘? 55 f‘/"’yA/ AR .‘) 4 A A

* Alignment / Bridges: Cuh'ert Only A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result 28 days Page 1of1
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Ready Mix

Technical Report About Compression Strength

Client Name Sl (gdna
Project Name Express Train Project
Casting Element (AeV+ooY) ) Jiald Ll g 01 5y 5
Casting Date 26/12/2023
Report Date 23/01/2024
Cement Content 425 (OPC)
Strength 400 |[Kg/em2
COMPRESSIVE STRENGTH R L 15X15X15Cm
i i y Average | Average
Set ID || Cast Date [[Testing Date| l{:f:s] w{;f:;t :;zfmt:] ?IEI':I[; :i{r:::'g“t; Strength || strength
| o
I | qgcnﬂ! Yo
| 8448 2.50 1142 S11~
2 [26/12/2023 ]| 23/012024 | 28 8546 || 2.53 991 4497 | 468 117
3 Il 8605 || 255 | 966 | 4
Notes:
* The required strength to be achieved at the age of 28 days is 400 kg/lcm2.
* Samples were taken and processed according to the Egyptian code and technical specifications,
* The samples were tested according to the Egyptian specification CE 1658/1989.
* Samples were taken in the presence of the contractor ar;g_lrreer and consultant.
—_— (o
g '% .r:"_.? lﬂ} g
Q.c Mipager 6
E gd Ibrahim e \"\r .
pritracti~n EH?'IF;_‘E“" é: 3 2
Sy p¥ e i V<
el - aas



SUBMISSION \ A

-
of TEST A el il m‘ﬁ '
. a-"‘ r .;W:tm o= sirnen

RESULTS ===

Green Line
Location Name Contractor Company Designer Company
; NOOR CONSULTANTS ENGINEERS &
El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTS
Issued by Name Sign / Date Designation 4
Contractor Abanoub Victor ?ECA- “ﬁ e Fr}g’
Contractor MB-MT-KK-TRF-DC-0033
Reference
Name ! SI‘ED ﬂ&_ﬁ oo [ MM | Y | HH | mm
Received by ER TRF : 2
A-ddwss| 27" SR RS

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Walls Cubes of Part 1 of culvert 50 sta. (557+857)
at 28 days.

Location n* Test El-Shreif Batch Plant Laboratory.

ltem 41 ¢ pecification Test Requirement | Test Result Attachment R_E}iiarks

1

- j. i

3 I

a

. |

Comments by: Comments by:

" T’;;:;._} LES L J”'E o T (';;’/éu‘dpﬁ’a/ P B 2.0 - f?ﬁc?(‘/{fd

L..s‘uc/é’f i--('ﬁ'fc?f? 5 bl f], (_-_27/ (el-act o, ri' {ijgl

APPROVAL STATUS

Organisation Name Sign 2+ a Date A-AWC-R
Contractor Abanoub Victor A
Designer A
GARB *
Employers | ——— P
Representativz | /‘j ? 2014-"’ 55 Ve g A\

* Alignment / Bridges: Culvert Dnly A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result 28 days Page 1of1
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Ready Mix

Technical Report About Compression Strength

lCIient Name H S gime

Project Name Express Train Project

Casting Element (AeV+2e0oV) ) Juald Ll o 04 Ay

[Casting Date 26/12/2023
m
Cement Content 425 (OPC)

Strength 400 [Kg/em2

4

Average (| Average
Strength || strength
Yo

I
“ Age Weight || Denisty Load | strength
D
Set | Cast Date [[Testing Date (days) @m) | ¢ &N | (kgem2)

i 8448 2.50 1142
|m——————5| 1k L 1.
2 26/12/2023) 23/01/2024 28 8546 2.53 991
e —_——_—_n
3 j 8605 2.55 966 JI
Motes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2,
* Samples were taken and processed according to the Egyptian code and technical specifications,
* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant,

g h?‘) f_f-f""
QcM @ | o 6 ¥
E : ‘Iﬁhlm L—P"’/M \F\f‘ o
racf"-’- Ehhg d\ . A ) | :
*W*LL- A “ K—m \y<
L o ¥ o L
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SUBMISSION k Ll gl
of TEST et TN TDH (00Rcos
© (AR A

Green Line
Location Name Contractor Company Designer Company
NOOR CONSULTANTS ENGINEERS &
El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTS
Issued by Name Sign P Date Designation _
Contractor Abanoub Victor Ql‘“‘ﬁL }ag{ . %tg @
Contractor MB-MT-KK-TRF-DC-0034
Reference
Name Sign | DD | MM | Y | HH | mm

Received by ER i F TRF

A 2okess %ﬂ 12 |2 [24]1 5|34

s
NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Slab Cubes of Part 1 of culvert 50 sta. (557+857) at
7 days.

Location of Test El-Shreif Batch Plant Laboratory.

Item Specification Test Requirement | Test Result Attachment | Remarks

1

2 il

3

= =

5

Comments by: Comments by:

+ (&5 WSa IS asc f‘*‘-;#f}s?f :f?wc”a/ ao P#"f ?ﬁﬂf’{fﬁ/
Uﬂd.é’* k"fﬂ/jc}fj f;' .J’,.D.rrll,i"p‘ p>, Cj/ /0 ;"}‘?)rﬂf?{:r - (__Q (ﬂf:?,

ﬁ‘f:-f‘l'?(%‘—/ P P WV F /ot {K 0{,7( r'?‘g‘-:‘ 0( / :"
% Y ¢ “ppyécte o W; e,
APPROVAL STATUS
Organisation Name sign G, Date A-AWC-R
Contractor Abanoub Victor % A
Designer A
GARB * :
Employers ; |—
Representative A = :'20(}( 55 - - \2/2/ 2 4 A
* Alignment / Bridges: Cubsert Only f}'_':.-/"' A= Approved; AWC= Approved with Comments; R= Rejected

“File: TRF Test Result 7 days Page 1of 1
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Technical Report About Compression Strength
Client Name Cusg (glaa
Project Name Express Train Project I

“Casting Element

V deald a0

* The required strength to be achieved at the age of 28 days is 400 kgfcm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989,

e Samﬁ}?s w??ﬁ@tn in the presence of the contractor engineer and consultant.
b

VS

ﬁ.

Y

Q.C Ma&ﬁ%‘"@nﬂé

Eng.Moha I rEEﬁﬂ'l
: Jj.u".“y
ulaht iy

Casting Date 23/01/2024

Report Date 30/01/2024

Cement Content ' - 425 (OPC)

Strength 400 Kg /em2 l

r VE STRENGTH RESULTS OF CUBES 15X15X15 Cm

et Casting Date || Testing Date AEp: | Wapk [ Doy | Loat | strtugth E‘?t:::lag%; :t‘zr':l:.ggt:
D (days) | (gm) [l(em/em3)] (KN) [ (Kg/em2) 9%
| ] 8262 | 2.45 || 892 .
2 ! “ 8093 | 2.40 787 |

" 3 | 8000 2.37 917 |

23/01/2024 30/01/2024 7 B - T 98
4 8002 237 941
3 8205 243 021
6 " 8367 2.48 735
Notes:



SUBMISSION \ DA 4
of TEST g Rematt g m
RESULTS % SVETIA BN AR
Green Line
Location Name Contractor Company Designer Company
El-Shreif Batch Plant Lab MAGDY BEKHET ::‘?l:f:gi”m"“ e
Issued by Name Sign &L Date Designation
Cantractor Abanoub Victor
Contractor MB-MT-KK-TRF-DC-0035
Reference y
MName s,ign |I-'\‘-___,_::”__._ (] H] MM ¥y HH MM
Received by ER | /) :) /:;7 AL — TRF ; (5
Fo ) - 2O | [24]\0 [0

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Walls Cubes of Part 2 of culvert 50 sta. [557+857)
at 7 days.

Location of Test El-Shreif Batch Plant Laboratory.

Iltem Specification Test He*g_.. ;-.fment Test Result Attachment | Remarks

1

5 T

= 3

4

5

Comments by: 7 Comments by:

—.,—fj}ﬂp rﬂ{{/ E{f\of{ﬁff' Mj’//:f/?f_rtfxf-h!’fj _
Ceon t.a ((fc:‘},/' dﬁ [_{{[{j 5 ctiy'ﬁ(ffa’( ?(a 2{{
A{»yf fost .

APPROVAL STATUS

Organisation Name Sign S Date A-AWC-R
Contractor Abanoub Victor A
Designer A
GARB *
Emplan,rers 1 ‘\;:,_-— —tt A
Representative K ] e /*" 3 ?g{' Q / P4

* Alignment / Bridges: Cubvert Only B A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result T days Page 1o0f1
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Technical Report About Compression Strength

Client Name " CuA sine

Project Name Express Train Project

Casting Element ¥ dali dall ga 00 2

Casting Date 05/02/2024

Report Date 12/02/2024

Cement Content 425 (OPC)

Strength

400 —HKg fem2

St Casting Date

Testing Date

2 05/02/2024

12/02/2024

Average
strength
%o

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* S8amples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989.
* Samples were taken in the presence of the contractor engineer and consultant.




SUBMISSION | n l A
3. of TEST % (nSILIAmS m
PI. ES U LTS T —— ';V"[m . AKEH
Green Line
Location'Name Contractor Company Designer Company
- NOOR CONSULTANTS ENGINEERS &
El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTS
Issued by Name Sign i i Date Designation
Contractor Abanoub Victor C}'—’—%
Contractor MB-MT-KK-TRF-DC-0037
Reference
Name Slgi"l e i DD 810 b4 HH MM
Received by ER - TRF
; A -7 /ffy'*f‘// O |4 124 = |3
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Compressive Strength of Wingwalls Cubes of Part1 of Culvert 50 KP(557+857
at 28 days.
Location of Test El-Shreif Batch Plant Laboratory.
Item Specification Test Req uire_f_fl_unt Test Result Attachment | Remnarks
1 e
. O - WO
2
n ]
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign 2 o Date A-AWC-R
Contractor Abanoub Victor A
Designer A
GARB *
Employers i , A
Representative /d :1 % A/ Q) 24
* Alignment / Bridges: Culvert Only e A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result 28 days Page 1lofl
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Technical Report About Compression Strength

Client Name

CuA (5

Project Name

Express Train Project

Casting Element

) Juald wing walls i 0+

Casting Date 29/01/2024
Report Date 26/02/2024
Cement Content 425 (OPC)
Strength 400 fKg/cm2
COMPRESSIVE STRENGTH RESULTS OF CUB X15X15 Cm
" T : . Average || Average
Set ID || Cast Date |[Testing Dat Age g | Deatwy Lasd ) stvangth Strength || strength
- (days) (gm) | (gmiem3) | (KN) | (Kg/em2) (Kg/em2 o
1 8120 | 2.41 897 406 _A—
2 25/01/2024 | 26/02/2024 28 8414 " 249 1002 452_; L 433 108
T =.’___.-'
3 8131 |L 241 967 423/
Notes:
* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.
= anELes were taken in the presence of the contractor engineer and consultant.
(A ‘2‘!} : /
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SUBMISSION PR
g of TEST ) (A DAL i%
' PLESE__I LTS b ' 5 m SYSTIA [ SHAKER

Green Line
Location Name Contractor Company Designer Company
2 NOOR CONSULTANTS ENGIMNEERS &

El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTS
Issued by Name Sign Vi , | Date Designation
Contractor Abanoub Victor C’f*‘—’#
Contractor MB-MT-KK-TRF-DC-0038 i
Reference

Name Sign DD MM Yy HH MM
Received by ER TRF

A | ™4lubalrlze

__r_,..-""
NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Slab Cubes of Part3 of Culvert 50 KP(557+857
at 28 days.
Location of Test El-Shreif Batch Plant Laboratory.
ltem Speciﬁcatir_;f-__ Test Requirement | Test Result Attachment | Remarks ___1
2
: I £l
4
-
Comments by: W Comments by:
APPROVAL STATUS
Organisation Name Sign .2 Date A-AWC-R
Contractor Abanoub Victor A
Designer A
GARB *
Employers
Representative A ;%‘J'ky’— Qi b (2 ¢ /4
* Alignment / Bridges: Culvert Only .»-"’ff A= Approved; AWC= Approved with Comments; A= Rejected

File: TRF Test Result 28 days Page 1ofl
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Technical Report About Compression Strength
Elient Name Cuas (siaa
Project Name Express Train Project
JICasting Element ¥ Jald a0
Casting Date 29/01/2024
Report Date 26/02/2024
|Cement Content 425 (OPC)
Strength 400 |Kg/cm2
COMPRESSIVE STRENGTH RESULTS OF BES 15X15X15 Cm
| [ Age [ Weight | Denis [ Load | strength Average [Average
Set ID | Cast Date |Testing Date & ciE o = ETEOR Strength || strength
(days) || (gm) | (gm/em3d) | (KN) | (Kg/em2) |(kgem2) | %
I 8206 2.43 994 450 At~
2 29/01/2024 | 26/02/2024 28 B0OS 237 920 417 J— 428 107
Ik s /é
3 8512 i 2.52 022 418 34—
| el
Notes:

* The required strength to be achieved at the age of 28 days is 400 kglem2.

* Samples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.
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SUBMISSION :
" of TEST e UL AT DAA
~ RESULTS | m

SWATrA == SHaxER

Green Line
Location Name Contractor Company Designer Company
' NOOR CONSULTANTS ENGIMEERS &
El-Shreif Batch Plant Lab MAGDY BEKHET AmPARTEE
Issued by Name Sign i Date Designation
Contractor Abanoub Victor
Contractor MEB-MT-KK-TRF-DC-0040
Reference
Name SIEFI }II'I DD MM Y HH MM
Received by ER TRF
___,_...-""

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Walls Cubes of Part2 of Culvert 50 KP(557+857)
at 28 days.
Location of Test El-Shreif Batch Plant Laboratory.
Item Specification Test Requiremr_r::i.: Test Result Attachment | Remarks
| S )R,
2
3 e
4
5
Comments by: Comments by:
]
APPROVAL STATUS
Organisation Name Sign Vi Date A-AWC-R
Contractor Abanoub Victor O’L—{ﬂ% A
Designer A
GARB *
Representative /F‘7 i 4 : s
* plignment / Bridges: Culvert Only // A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Rpsult 78 dawvs Pagp 1afl
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Technical Report About Compression Strength

Elient Name

S Siae

Project Name

Express Train Project ||

Casting Element

Casting Date 05/02/2024
Report Date 04/03/2024
(Cement Content 425 (OPC)
IStrength 400 |Kg/cm2
V UBES 15X15X15
Age Weight Denisty. Load || strength Avernge | Aversis
Set ID | Cast Date |Testing Date tiays) (gm) (gm/ems3) KN) || (Kg/em2) Strength || strength
| (K cmz_ %a
1 B288 2.46 1091 494
2 05/02/2024 | 04/03/2024 28 8297 2.46 1039 471 482 121
3 B289 “ 2.46 1065 482
Notes:

* The required strength to be achieved at the age of 28 days is 400 kglcm2.

* SBamples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.




of TEST - R erszss n A ‘ é
RESULTS L ' m e

Green Line
Location Name Contractor Company Designer Company
z NOOR CONSULTANTS ENGINEERS &
El-Shreif Batch PI
ant Lab MAGDY BEKHET ARCHITECTS
Issued by Name Sign _a Date Designation
Contractor IAhannuh Victor 7
Contractor MB-MT-KK-TRF-DC-0042
Reference
Name Sign L Sl oD [ MM [ ¥ [ HH | MM
Received by ER TRF

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Slab Cubes of Part2 of Culvert 50 KP{557+857)
at 7 days.
Location of Test , El-Shreif Batch Plant Laboratory.
; i
Item | Specification _. Test Requirement | Test Result Attachment | Remarks
- o K
2
z i
4
5
Comments by: : Comments by:
APPROVAL STATUS
Organisation Name Sign R Date A-AWC-R
Contractor Abanoub Victor A
Designer A
GARB *
Employers B J ™
Representative /4 _1 /""7‘ h)*( / 4 4"‘ ? 4’ A
* Alignment / Bridges: Culvert Only e A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Tast Result 28 days Page 1of1
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Technical Report About Compression Strength

Cuss sina

Project Name

Express Train Project

Casting Element

Y Jald st 0. 7= m
Casting Date - 18/02/2024
Report Date 25/02/2024
\Cement Content 425 (OPC)
|Erength 400 Kg /cm2

COMPRESSIVE STRENGTH RESULTS OF CUBE

l . " i Average .Tverage
Set N . g Age [ Weight || Denisty | Load |/strength
Casting Date || Testing Date : Strength | strength
K
ID (days) Lgm} (gmiem3) || (KN) =={ glem2) (Kg/em2) %
I I 8242 | 244 | 904 4101
2 ! I 8183 | 242 | 812 | 39
3 8413 2.49 921 4171
18/02/2024 25/02/2024 T 395 99
|! 4 8163 242 917 413#,-"
5 8207 2.46 748 332 :"
—==
|~
6 B349 247 873 395
L II 1 B g// _—
Notes:

* The required strength to be achieved at the age of 28 days is 400 kglcm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.

* Sampl

= Th&sa%s‘:&"h tested according to the Egyptian specification CE 1658/1989.

ken in the presence of the contractor engineer and consultant.
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SUBMISSION :
~ Of TEST "k‘ QAR n . “
"~ RESULTS NVI

SYATIA == SHAKER

Green Line
Location Name Contractor Company Designer Company
: NOOR COMSULTAMTS ENGIMNEERS &
El-Shreif Batch Plant Lab MAGDY
MUY HEREET ARCHITECTS

lssued by Name Sign AR Date Designation
Contractor Abanoub Victor er_'#
Contractor ME-MT-KK-TRF-DC-0043
Reference

Name Sign i oD L1 ¥y HH | MM
Received by ER ¥ s TRF

Poug! P L L 24 B p6

_._,_,..-'""
NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Slab Cubes of Part2 of Culvert 50 KP(557+857)
at 28 days.
Location of Test El-Shreif Batch Plant Laboratory.
i
| Item | Specification Test Requirement | Test Result Attachinent | Remarks
: o
2
= -
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign 3 Date A-AWC-R
Contractor Abanoub Victor ﬁ"% A
Designer A
GARB * |
Employers o
F.2presentative /L/J ) j_ ﬁ d{ / '{( f{ 2 ‘((' A
* alignment / Bridges: Culvert Only — A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result 28 days Page 1ofl
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Technical Report About Compression Strength
ﬂClient Name - Cuss (siaa
ijeetfme Express Train Project o
Casting Element ¥ Jodli i 0+ i
Casting Date 18/02/2024
Report Date - 1??03!2{54
Cement Content 425 (OPC)
Strength 400 ]]Kg fem?2
PRESSIVE STRENGTH RESULTS OF CUBES 15X1
Set ID | Cast Date |Testing DatL‘Fg‘} b ol Eovs. | Lioke, |} HEMB SAI::;ZE; :ttzzi;%;
(days) | (gm) | (gm/cm3) | (KN) || (Kg/em2) (kgem2) | % |
| | 8100 240 l 1042 43';," 4||
2 8426 250 1134 514
i 18/02/2024) 17/03/2024 | 28 ~—en - = 455& 494 124
4 8087 240 1129 Sl}/,f
5 8165 2.42— 1075 487 :
6 . 8042 2.38 1164 5EZ/I
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/em?2.

* Samples were taken and processed according to the Egyptian code and technical specifications.

" Thé‘naqlphs were tested according to the Egyptian specification CE 1658/1989,

2w =~ 8 33
ey

9
ﬁm s were taken in the presence of the contractor engineer and consultant.
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SUBMISSION \

of TEST Ry I NO0R e LT
RESU LTS :%w m |m m SVLHTIA D= SHARER

Green Line
Location Name Contractor Company Designer Company
.-3.._-...-. NOOR CONSULTANTS ENGINEERS &
GRS i :SE'IHF;—'"J'E o R0 | ARCHITECTS
Issued by Name j‘?aé Designation =i il
Contractor Abanoub Victor -23*—1&*2@24
Contractor MB-MT-KK-TRF-DC-0044
Reference
Name Sisn oD MM bl HH MM
Received by ER TRF | -
A/ mﬂmeJ Mo K\ Ao 29| \q L2y
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Abrasion & Absorption Test of Riprap sample.
Location of Test El-Nuby Laboratory.
Iltem | Specification Test Requirement | Test Result Attachment | Remarks
1 Absorption Test =6% 0.878%
2 Abrasion Test < 45% 15.2%
g —
4
5
Comments by: S-St Comments by:
K }ﬁpj?/gvﬁd s Qf‘.rr Eﬁﬁ-mﬂ 4’/7;1:5 UZZ%
Vr:'
Ld e ﬂ? ?fﬂdar res Pons bt ond 2
[0.':14’ ti— édi? - ___’;:>
APPROVAL STATUS
Organisation Name Sign . Date A-AWC-R
Contractor Abanaub Victor Q—A%é._ 2940~ Joj A A
Designer A
GARB *
Employers H
Representativeﬁw ﬁ ,IqﬂGj Hufﬂ k h %W Zﬁ - lo- 29/2[(
* Alignment [ Bridges: Culvert Only A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result for stes| Page 1ofl



Electric Express Train - HSR.
From El Ain El Sokhna City To El Alamein - MATROUH
i —— Section - 7 From FOKA To MARSA MATROUH
u'l -

il o5yl
""'"".H% S al CYSTIN [ S From Station 504+000 To Station 568+177
Absorbtion & Aggregate specific gravity
AASHTO-TES5
TESTING DATE: 20-10-2024 code
o 558+T69 &l
LAMATHN 557+857 E.:q'lb-_l zone
MNAME COMPANY MAGDY BKHEET
Weight of sample 2500 gm
Weight of satumleu::a-d:.;lry surface sample 2527 gm
Weight of saturated sample in water (C) 1540 gm
Weight of dry sample after heating (A) 2505 gm
Results:-
Bulk Specific gravity = Al (B-C) 2.538
Apparent specific gravity = A /(A-C) 2.596 @
Asorbtion = ( B-A)/A 0876 | %
7
Los Anglos abrasion AASHTO-T96
Weight of sample before test (gm) Weight of sample after test (gm) Abrasion ra/tl‘ﬁ' (%
5000 4240 152
|Corrtm:tur Enginear :- | Lab. Engineer :- J Consultant Engineer :- 1

N:m%—%\ MName
”'“;"-'-:-"'-.’ L Pt s >
Aoyl IV L1, )
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